Parts .
Manual

 Hvdrostatic

[

......
uani |
o

16 HP THACTOR
MFG. NO. 1691766

17 HP TRACTOR
MFG. NO. 1691824 .

. _ 42" MOWER
' : . - MFG. NO. 1691423
TP-1144 _ 48" MOWER

4/89 . MFG. NQ. 1691736

Simplicit




Product Identification:

When ordaring parts, keep your products serial number and manufacturer's number in mind. Variations may ocourin
a part between early and later medel products, causing the product serial number to be listed in the parts descrlption
whenever these variations occur.

Hecord your L.D. numbers here for quick, future reference.
S/M

Product Mfg. No. Mower Mig. No. S/N

Attention:

Standard torques appear in a chart at the end of the manual, while important individual tergues are given on specifig
parts drawings.

CRITICAL and MAJOR notations peint out important facts or instructions which relate to personal safetyand proper
machine operation. Any CRITICAL notation which may appear in this book, pinpoints characteristics which, if
nct preperly followed, can create a safety hazard. Any MAJOR notation which may appear in this book, marks
sharacteristics which, it not proparly followed, may rasult in operating failure, shortened product life, or greatly
reduced quality of thea unit.

For your convenience, assembly notes are included in parts drawings to assist in repair and assembly of unit.

NOTE: Speciflcalions may change without notice.

SIMPLICITY PRCDUCTS FOR THE PROPER CAHE OF EQUIPMENT
These genulne Simplicily products will help the owner extend the life of his equipmenL

OILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE  Touch-Up Paint keeps equipment in showroem condition.

QILS & ADDITIVES.

Speclal Worm Gear (Roticul) Ol for use_in al tillers and
snowthrowers with worm gear auger drive. Required for
protection of brass gears and mating parts. Gase of 12 Quarts,
Part #1685100, Indlvidual Guarts 118065,

Multi-Purpose Hydraulic/Transmisslon Qil for use in most
hydraulic applications, and hydrostatic and gear
transmissions. Specific Simpficity applications: Al hydro-
slatic transmissions, all bevel gear caszes, sl Broadmoor,
Langlerd, Soveraign, 4000, 5000, 7000 transmissions {except
Peerless Gear Transmissicns). (Mot used in SunStar tractor
transmission.) Cagse of 12 Quarts, Part #1685516, 2% Gallon
Ceontalner, Part #160855314,

2-Cycle Engine Ofl, a premium lubricant for all 2-eycle air-
cocled engines. Case af 12 Part #1685517.

SAE 5W 30 SF/CD Cold Weathaer Engine Gl for use in zil four
cycle and diesel engines at 20° temp. and under. Caze of 12
CGuarils, Parl # 1685576,

SAE 15W40 SF/CD Engine Qil for gas and diesel enginas,
warm weather; see engine manufacturer recommendations.
Case of 12 Quarts, Part #16B5554,

Giraage Gun Kit has 12" flexible hose te get into tight spots
‘wilh ease. Kit contains: gun and 1-8 oz, tube of grease, Fart
1685510, For replacement tube, order Part # 103077

Poneumatic Tire Seal, seals all leaks including bead leaks and
pungturas up to 3716 inch diameters. Prevents flats for tread
life of tire. Available in following amounts,

Case ol 12 - 11 Oz. Tubes 1685537
Case of 24 - 11 Oz. Tubes 1685525
5 Gallon Pail 1685527

- - Daubbers

Spray Cans _ Quaris 127C1n.

*Simplicity Qranae - 103262 | 1685037 16885520 - Mixed

{12 cans/1685179) (6 3imp. Orange,
& White)

“*Classlc Oranga - 1685558 1685560 1685562 - Mixed

{12 cans/1685550) (& Clagsic Oranga,
6-Whitg)

White {03049 1685032 1685562 - Mixed

(12 cans/1685178) (6-Classic Qrangs,
f-Whita}
1685520 - Mixed
{6-Simp. Orange,
6-White)

Black - 1685551 MA. M.A.

(12 Cana/1685552)

*For 1477 thru aarly 1986 products.
“*For products produced aHer 1271785,

Simpllciy Deslgner Seal Covers are double slitched, sasy
cara vinyl. Keeps new seats new, makes wom seats look naw.

= Small Cover for 4000, 5004,

& B100 Tractors 1685540

* Large Cover lar 6200, 70400 &
8000 Tractors 1685541
= SunSiar Seal Cover 1B85577

. Extend Equipment Ll_ie - Use Only Genuine Simplicity Parts



Table of Contents Page

FRAME GROLULIP . ...ttt i ia i cte et et etema e ataaaenatarararianannesansnsennsnnn 2
Frame, Axle Supports, Lift Levers, Drawbar Braces, Footrests, Mower Up-5top, PTO Lever
FRONT AXLE GROUIP ... ittt s tttsrrransranaranarntastsasrsntsnsnsrsssnsnanss G
Axle Assy., Spindles, Tie Rod, Support Assy., Bushings

STEERING & FRONT WHEEL GROLIP .. ... i it c e e ateieecanasassran 8
Steering Shaft, Steering Wheel, Drag Link Assy., Ball Joint Assy., Front Wheels & Tires, Hub Caps

ENGINE GROUP (Mfg. No_. 1891 766) ... .. ... . ittt iat it st ittt ia s 10
Engine, Baffle, Pulley Assy., Muffler Extension, Gil Brain, Belt, Choke Cable

ENGINE GROUP (Mfg. No. 169T1824) .. ..0oiiii ittt i et ii it amira i raamarr i araaaras 12
Engine, Baffle, Pulley Assy., Muffler Extension, Oil Drain, Belt, Choke Cable

TRANSAXLE & REAR WHEEL GROUP . ... ...ttt iiisranciarantasmtersanmranrrrnmnsnn 14

Transaxle, Hub Assy., Rear Wheels & Tires, Torgque Arm, Braces, Controt Arm Assy., Fan, Pulley
EATON TRANSAXLE 850

[ LT | L s 16
LEFT AXLE SUBASSEMBLY .. i i e it o iam et aansaman e tasasasasrsaannn 18
RIGHT AXLE SUBASSEMBLY .. i i e i st atr i tas s e anaeas 20
SHIFT QUADRANT GROLIP . i e i isnsrarsamaecnanaaaaeanaaanas 22
Quadrant, Shift Panel, Ball Joint Assy., Speed Control Handle, Bracket Assy.
HYDRO RESERVOIR GROUP ... .. iiiiiiiiieriiiratiiataiaaaiiatanmt s iasncnsnscieanss 24

Heservoir, Cap, Clamp, Hoses

BRAKE LEVER ASSEMBLY & RELEASE VALVE ... ... ... . .. .. iiiiiissinsinaianans 28
Brake Lever Bracket Assy., Brake Clevis Bracket, Spring, Release
Valve Lever, Hydro Release Lever

BRAKE B CLUT CH GROUP ...ttt i e ittt st taciaemcaatmae e nacacacnanasans 28
Brzke Pedal, Idler Bracket, Belt Guide, Clutch Rod, Tension & Compression Springs

ELECTRICAL GROUP {Mfg. No. 1691766} .. ... .. .. .. ittt iiararnrisrarranaranananann, ki
Battery, Holddown, Harness, Solenoid, D51 Module, Keys & Switch, Circuit Breaker

ELECTRICAL GROUP (Mfg. No. 1891824} ... oo i e e cimie e e 32
Battery, Holddown, Harness, Solenoid, D31 Module, Keys & Switch, Circuit Breaker

HOOD, GRILLE & DASH GROUP . ... . i e et titastarssa s ananans Ja
Dashboard (Top & Bottom), Fuel Tank, Hour Meter, Haod, Grille, Headlight Assy., Baffie

SEAT R DECK GROUP i it titsraranaratitatitaraanainrannnns 36
Seat, Springs, Supports, Latch Assy., Hinges

42" & 48" MOWER HOUSING GROUIP .. .. i it icaie e caetetasaanaans 38
Mower Deck, Deflectar, Arbor Covers, Baffles, Stone Guard

A2" & 48" ARBOR GROUP ... i i it tat it e e i et e 40
Pulleys, Housing, Shaft & Bearing Assy., Adaptor, Blades

42 & AB” MOWER BRAKE GROLIP .. i e iietaecae e rsaanae s aansan 42
Brake Rod Assys., Springs, Brackeis

42”7 & 4B CLUTCH & SUPPORT GROUP ... .. i ittt raansrsianannerananans 44
V-Belt, Support Asgy., Clutch Lever Assy., ldler Support, Rod Guide Assy.,
Pivot Arm, Rocker Arm Assy., Brake Rod, Clutch Rod

42" & 48" HEIGHT ADJUSTING & ROLLER GROUP . ... ... . i iiictristananas a6
Control Lever, Lift Rod, Lift Chain, Mower Arm Assy., Quadrant Assy., Rollers, Clevis

DE AL GROU P ..ottt iir e tr i rir e tar et tas it asrsnansanssansanarsanssnnssanmess 48



simplinify Frames Group

A—TiE Mount A.H. & L.H. transmission
brackas al upper outslda locations
{see Transzaxle Group}).

Top

Asgemble screw
in lhis location

wilh head to
the inzide.
#
Mufflar
Tah .~
|
=l

Coat with grease,
MNOTE: Use standard hardware
torque spec. chart unless
otherwl e natad.



Alf Models

Frame Group

Simplicily

Hef. Part

Na. No. Qty. Deszcriplion

1 1679802 1 DRAWEBAR

2 1921210 3] CAPSCREW, 3/8-16x 1

3 19163950 10 MUT, Hex, 3/8-16

4 1424856 4 SCREW, Taptite, 5/16-18 = 1/2
3 1670388 2 CLIP

4] 17268 1 ROD, Seat Latch

Fil 1702626 1 FRAME

8 1918249 2 SCREW, Slotted, 5/16-18 x 3/4
g 1920415 3 CAPSCREW, /816 x 1-1/4
10 18219559 3 CAPSCREW, 1/4-20 x 5/8
11 170124 1 BRACE, Drawhbar, L.H.

12 1701125 1 BRACE, Drawbar, R.H.

13 16794938 - FOOTREST

14 1700670 1 BRACKET, Seat Latch

15 701314 1 SPRING, Torsion

16 1217377 a WASHEHR, Plain, 1/4 Std.

17 1916622 3 MUT, Hex, 1/4-20

18 1923683 2 SCREW, Taptile, 3/5-16 x 3/4
14 1921332 21 CAPSCREW, 9/16-18 x 374
20 16691658 2 UP-53TOR, Mower
21 17aTE 23 WNUT, Hex, 5/16-18 (Qty. 25 on 1691766)
22 1700GE7T 1 BRACKET, PTCY Lever Mig.

23 231942 3 PUSHMUT

24 1925003 2 SCREW, Taplite, 1/4-20 x 1/2
25 16564783 1 SUPPORT, PTO Lever

20 17038043 1 SHIELD, Heat, Lower (1681766 only)
27 1669105 1 SFACER

28 1701431 1 ARM AZSY, PTO Link
28 1960093 2 MLIT, Pal, 3/B
30 1702437 1 LEVER ASSY., PTD
N 158299 a RIMG, 3nap
32 1701434 1 LINK, FTO
33 1960206 2 WaSHER

Rel. Mas. 34 thra 84 found on next paga.



Simplicily

Frame Group

A- 18 Mount R.H. and LH. transmlssion

braces at upper outside locations
(=ee Transaxle Group).

Azgemble screw
in this location
with head to
the insida.

n

-

huffler k]|
Tab

NOTE; Use standard hardware
torque spac. chard unless
therwise notod.

Goat wilh grease.



Al Modsls

Frams Group

Simplicity
Hel. Par
No. He. iy, Description
34 1669197 1 BUSHING, Split (Mylon)
as 172038 1 KNOB
36 1922130 i CAPSCREW, 3/8-16 = 2-1/4
IF 1664847 4 SCREW, Taptite, 5/16-18 x 3/4
] 1655076 2 BRACE, Axle Support
3g 1663855 1 SUPPORT ASSY., Axle
40 1935048 2 NUT, Hex. Flange Lock, 5/16-13
41 1672118 1 STOP, Belt
47 1665812 1 STOP, Belt
43 1216965 13 LOCKWASHER, 3/5
44 1923323 2 CAFSCREW, 316-18 x 7/8
45 1927557 1 MLUT, Whiz Flange, 5/16-18
46 1669160 1 SUPPORAT, Belt Guide
47 1703857 i SUPPOAT, Hood
48 1830595 1 CAPSCHEW, Whiz Flange, 5/16-18 = 1-1/4
43 1667295 1 LEVER A35Y., Lift
80 834953 1 NUT, Push On
51 156202 1 GRIF
52 1650157 1 BUTTON
53 1667286 1 SPRING
54 1927609 1 PIM, 3pring, 3/8 = 1
55 1857648 1 LATCH, Lift Lever
&6 915159 1 NUT, Speed, 5/16-15
5F 1667290 1 RO, Latch
B8 1701223 1 BRACE. Lift Lever
589 1654707 1 BRACE, Seal {Wrapper)
&0 1927477 2 SCREW, Taphite, 511618 x 1
51 1702627 1 SUPPOAT, Axle {Wrapper
62 1701429 1 SPRIMNG, Torsion
63 1703947 2 CEFLECTOR, Air {1631786 only)
B4 1830591 P SCREW, Whiziock, 5/16-18 x 3/4

*Ref. Nes. 1 1hru 33 found on preceding page.



simplfﬂifl’ Front Axle Group

A-T1629

Mount 1o underside
o frams, Capscrew
(Ral, Mo, 27) an
lop of frama,

Sea Braka & -
T . Clulch Group

for connecting
26—

Torqua 1o
45-52 ft. Ibs.

Lube spindle Titlings
with grease {2 places).

Torque 1o

15-25 fi. [ba.
MOTE:; Use standard hardware &

torque spec, chart unfoess
otharwlza nolad.



All Modals

Front Axle Group slmF"‘E"y
Ref. Part
No. Mo, CHy. Deascriptlon
1 1664847 L3 SCHEW, Taptite, 5/16-18 x 3/4
2 i SUPPORT (See Ref. Mo, 25)
3 1611710 2 CLIP, Ring, 3/4
4 176440 4 BUSHING
L] 1 AXLE ASSY., Front {Ses Ref. No. 26)
5] 1917378 1 NUT, Hex, &5/16-18
i 1668147 1 GLIDE, Drag Link
3 1917642 1 WaSHER
9 1921332 1 CAPSCREW, Hex Hd., 5/16-18 x 1
10 1980114 z WASHER
11 1921210 2 CAPECHEW, Hex Hd., 37816 x 1
12 1611715 1 TIE ROD
13 1677133 1 SPINOLE ASSY., L.H.
14 1611705 2 SPACER
15 1924940 2 WaASHER
16 1930651 a MUT, Hex, Lock, 3/5-16
17 1677134 1 SFINDLE ASSY., RH.
18 19574589 1 CARSCREW, Hex Hd_, 1/2-13 x 2-1/4, Gr. B
19 1426152 3 WASHER
20 168662 1 S8PACER
21 1930648 1 NUT, Hex Lock, 1/2-13
2e 221133 b FITTING, Grease
23 1919387 1 WASHER
24 1663114 1 BUSHIMNG
25 1702384 1 SUPPORT ASSY., Brake/Clutch {lncl. Rel. Mos. 2 & 24)
28 1611707 1 AXLE ASSY., Front (Inch. Ref, Nos. 4 & 5}
27 1828729 1 CAPSCREW, 5/16-18 x 3/8



SJmpln'.-:ly Steering & Front Wheael Group

A-t5
Tarque to
10 . 1bs. 4 /
75 Goat gaar teeth /
21 with groase,
Q/ :
Bushing (Rel. Na. 3] maunts
in bracket located on lower
dashboard assembiy. Torque to
1318 fl. Ibs,
£
Torque Lo
17-23 fi. |bxg.
i1 12 LZ places).
/ W
T
~ !
e ) 1
1
NOTE: Loosen jam nut {Ref. N 14y | " |
4 index to carrecl andlige. L
W

Tighten jam nut 1o 13 . Ibs. torque.,

LT TR

NOTE: t)se slandard hardwarn Retaining ring muost be
tarque spac. chart unless properly seated in groovel

otherwise noted.



Al Models

Stearing & Front Whes! Group

Simplicity

Rel. Part
No. Mo Qty. Description
1 1921332 4 CAPSCREW, Hex Hd., 5/16-18 x 3/4
2 1667513 1 PLATE, Steering
3 176440 4 BUSHIMNG
4 1701266 1 SHAFT ASSY., Sleering
5 1667622 1 KEY
5 1928721 2 SETSCREW, 5/16-18 x 1/2
7 1675388 1 STEERING GEAR
8 1671737 1 BLIZHING
9 1652743 1 BASE PLATE, Steering
10 1935048 4 MLIT, Hex, Flange, 2 Way Lock, 5/16-18
11 1674075 1 ROD, Steering
12 1868927 2 NUT, Special
13 1674144 1 LMK ASSY., Drag (Incl, Ref, Moz 14, 15 & 20
14 19718403 1 NUT, Jarn, 3/8-14
15 1658567 1 BALL JOINT ASSY.
16 1653617 2 WHEEL & TIRE ASSY., 15 x 6.00-6
{lncl. Bef, Mos. 17, 26, 27, 268 & 29)
17 1664080 2 TUBE, 4.10 ¥ 3.50-5 {Service Oniy)
18 1641710 2 KLIP RING, External, 3/4
14 1676519 2 HUB CAP
a0 1 DRAG LINK (Drdar Ref. Mo, 13)
21 18149326 2 WASHER, Flain, 5716
22 1925630 1 BOLT, Hex, 51618 x 31/2
23 17197 1 WHEEL, Steering
24 1657017 1 CAP, Stgering Whee!
25 1923362 1 MUT, Hex, Lock, S/16-18
26 156316 4 BEARIMNG
2 172353 2 VALVE STEM
26 1653615 2 WHEEL
29 1653618 2 TIRE {Carlizle} 15 x 8.00-8
30 50160 2 WASHER
b 1701435 2 RETAINER, Hub Cap



Simplicity

Engine Group (16 HP)

A=""1B7H

Tarque L
152-23 in |bhs.
M sealant. Targque
1o 75300 in. |bs.
Coat Ihreads
with saalant.
|
23
22
Apply
Locktite,
Choke cable
attaches hora.
Apply anli-soize S ———— . __ Throttlo cable
lebricant o crankshaft, 4 | attaches here.
10
A.H, rear engine maount,
” Torque i 4% T, |bs.
Lubricate with 11
anti-saize compound & \qlg iz I
torque to 175200 in. [bs. M‘ ]“

(4 places).

H

I
R.H. front
|
ﬁ_r‘;ilqnuc;r;nc’nunl. ,@_I 0 /3?\‘12 Il'ulnun! an tuq of
rame extending
40 . Ibs. &13 1 downward through
I ?3 transaxle opening.

L.H. front
enging mauni,
Toeque 1o
13 a3 it lbs
25 L.H. rear
engine meounl.
Torque to
4 i 1hs,
20
21

kol 1@ underside of
framc halfway belwesn PTO
pulley & transaxle pulley.

MNOTE: Usc standard hardware
lorgue spec. chart unloss

atherwnse noted. HELT & BELT GUIDES

10



Mig. No. 1681766

Engine Group (16 HP)

Simplicity

Ref. Part
MNo. Ho. Qiy. Descriplion
1 1 ENGIME. 16 HP, Vanguard {Briggs & Stratton)
2 a&80251 1 HNEIT, Jam, Cenlerlock, 3/8-16
3 gea427 1 LOCKWASHER, Ext Toalh, 3/8
4 17083655 1 CABLE, Choke
5 1669147 1 KNOEB, Throttle
& 980241 2 RIVET, Pop [1/4)
K 1665518 1 COMNTRCL ASSY., Thrattle
B 826917 1 GLIF, Wire {Throtila)
8 1703956 1 SWITCH, Gil
10 1824356 6 WASHER, 3/B
11 1BBI640 2 BELT STOP
12 1817378 2 WASHER, 3/8
i3 1930558 2 CAPSCREW, Taptite, 3/8-16 x 1-1/2
14 Q60361 1 CAPSCHEW, TAPTITE, 3/8-16x 2
15 1703235 1 MUFFLER
16 1917372 1 MUT, 5/16-1B
17 1417356 1 LOCKWASHER, 5716
18 1821332 1 CAPSCREW, 5/16-18 x 34
19 1703237 1 EXHAUST PIPE, L.H.
20 1703236 1 EXHAUST PLPE, R.H.
H 1928008 1 CAPSCREW, HEX, 7/16-20 x 1-1/4
22 1670660 1 DHAIN, il
23 16673446 1 CAP, Pipe, 3/8
a4 1656960 1 BELT, "v"
a5 1700782 1 PULLEY ASSY,, Engine
26 1918199 1 LOCKWASHER, 7/16
27 1930601 2 SCREW, Taptite, 5/16-18 x 5/8
28 1917642 2 WASHER
29 1702402 1 GUIDE, Belt
30 1701284 1 GUIDE, Bell

11



Simplicily

Engine Group {17 HP)

A-mATRS
A-" 1685
RH rear engine
maunling hardware.
Ground Iram Maunt on top
battery. of frame extending
77 downward through
transaxle opaning.
AH rear
Ground from angine basc.
haeness. 10 - Frame
5 Ground
g Wires
26
Z
Maount to undersida of
frame hallway between FTO
pullay and transaxie pulfey. 2

18

" 4/@

Coal threads
with zealant.

Torque to
22-20 i, b5, —

14

Located an 2 rear

mounting scraws an
anging basc.

8 /
ﬁ -.'I
Torgue by
S 22-30 L. Ibs.
k””’ (2 places).
9

g E Z

19

9 .
/ 11 Apply anti-seize

NOTE: Use slandard hardwara 12 lubricant to grankshafi.

tarque spoc. chart unless Torgue to

olherwise noted. 32-30 f1, IHs.



Mig. No. 1681824

Engine Group (17 HFP)

Simplicity

Ref. Part
Mo, MNo. Qty. Descripticn
1 17026843 1 BAFFLE, Engine, Top
2 16647 1 KMO8, Throttle
3 060241 2 RIVET
4 1702836 1 CONTHOL ASSY., Throttle
5 1676527 2 CLAMP, Cable
3] 1024356 2] WASHER, 3/8
7 1668640 2 BELT Stop
8 1917378 2 WASHER, 3/&8
a 9305498 3 SCREW, Taptite, 34816 x 1-1/2 (Zinc Pltd.}
10 g20427 1 LOCKWASHER, Ext. Togth, 3/8
11 1700782 1 PULLEY ASSY., Engine
12 191819% 1 LOCKWASHER, 7/16G
13 1928036 1 CAFSCREW, Hex, 5/16-20 x 1-1/4
14 635040 1 CLAMP, 1-1/2 Dia.
15 1702831 1 EXTEMNSLON, Muffler
16 19328449 1 LOCKHMUT, Conduit
17 1670680 1 QIL PRALMN
18 1667346 1 CAP, Fipe
149 1667748 1 CABLE, Chaoke
O 1 ENGINE ASSY., Kohler 17 HP
21 1701284 1 GUIDE, Belt
22 117642 2 WASHER
23 1830601 2 SCREW, Taptite, 5/16-18 x 5/8
24 1702402 1 GUIDE, Belt
25 1856960 1 BELT, '"v", Transmission Orive
26 280361 i SCREW, Taptite, 3/8-16 x 2 {Zinc Plld.}
27 960251 1 HUT, Hex, Full, 3/8-16 {Zinc Pltd.}
28 1703458 2 CLAMP, Cable

13



Simplicity

Transaxfe Group

A-tT1E30

Apply Loctita.

Mount to bzl [oinl 3?
assy. [gaa Shifl Quadranl Group).

Refer to Frame Group, page 2.
Maount inside wrapper and drawbar
with capscrew {Ref, Mo, 93 and
lacknut {Ref. Mo. 3, lop lecation).

Torque 1o
15-20 It b3,

Cuadran|
mourling
plate.

Apply
Loclite,
L] ~

.o
w

Torque to
13-18 fit. lbs.

Torque to
2327 1. Ihs,

Torgue 1o
12-18 k. |hs.

/

FRONT

L 2 415 |

13

MOTE: Use standard hardwara
torque spec, chart unless
otharwisa ooted,

14



Alf Models

Transaxle Group

Simplicily

Hef, Par
Na. Ho. Gy, Description
1 1928352 4 MLIT, Hex Flange, Whiz Lock, 3/8-16
2 19226438 4 CAPSCREW, 3/8-16x 4
3 1679694 2 BRACKET, Transaxle Mounting
4 1521210 4 CAPSCREW, 3/B-16x 1
5 1679740 4 SFACER, 1-1/4
3] 17026820 1 BRACE, Transaxle, Hear, L.H.
1702631 1 BRACE, Transaxle, Rear, R.H.
T 1930645 4 MUT, Hex, Two-Way Lock, 3/8-16
8 905100 2 KEY, Straight
| 1701873 2 SPACER, Wheel
10 1927241 2 WASHER
11 22&1100 10 BOLT, Wheel
12 1700620 2 HUB ASSY., Rear Whee! (Standard}
1701814 1 HUB ASSY., Right Rear Whesl -
4" Qffset used with Elactric Lift Kit
13 173432 2 TIRE & WHEEL AS3Y., 23 x 10,50 x 12
14 157638 z TUBE
15 1676520 a RETAINER, Hul: Cap
16 832577 2 RETAINING RING
17 1676519 2 HUB CAF
18 1701203 1 TRAMSAXLE {See pages 16 - 21 for breakdown)
19 1921332 2 CAPSCREW, 5/16-18 x 374
20 1817366 2 LOCKWASHER
21 167IB67 1 TORQUE ARM
22 1830601 1 SCREW, Taptila, 5/16-18 x 5/8
23 1960344 2 SCREW, 5/16-18 x 3/4
24 1702620 1 BRAGCE, Transaxle, AH
a5 1927557 1 MUT, Whiz Flange, 5/16-18
25 1921233 1 CAPSGCREW, 5/16-18 =1
27 1700446 1 FITTING, Hydro
28 16712238 1 FITTING, Hydro
28 905119 1 KEY, Woodruff [#3)
30 Q30672 1 KEY, Hi-Fro
1 1260110 2 SET SCREW, 1/4-28 x 172
ae 1679501 1 PULLEY
33 1679737 1 COMNTROL ARM ASSY. {Speoed)
et 1917378 1 WASHER .
35 1930651 1 MNUT, Hex, Center-Lock, 3/8-16
36 17002 1 FAN, 10-Blade {C.C.W.)
a7 1923341 1 CAPSCREW, 1/4-20 x 374
3B 1916264 1 LOCKWASHER
a4 1860151 1 WASHER
40 1605967 2 TIRE, 23 x 10.50-12
41 173430 2 WHEEL
42 172353 2 VALVE S5TEM
43 1917642 1 WASHER

13



SHimplicity

Eaton 850 Transaxie - Housing Group

Mz ;‘-e;'

L 2
EL_ [?hﬁ’" 4 ]/
(best—3

'




Alf Models

Eaton 850 Transaxfe - Housing Group

Simplicily

Ref. Part
Mo. o, Qty. Descrlptlon
1 1702706 1 COVEHR, Subassembly (S/A)
2 1702247 1 SHAFT, Input, 8/A (Incl. 3 & 4]
3 1 BEARIMG {Not Serviced Separately)
4 1 RING (Mot Serviced Separately)
L5 1702707 1 RING, Retaining, Internal
& 1702248 1 SEAL, Oil
7 1671300 1 SEAL, Oil
3 1¥02T0E 1 HOUSING, S/, Clockwise
g 1702709 2 FISTON, Quieting, 5/A
10 1702249 2 SEAL, Lip, Radial
11 1702250 2 PLUG, Socket Pipe
12 1702710 1 PLMP, Rotor-Ball Pin, S/A
13 1702711 1 CaM RING, S5A
14 1702251 1 INSERT
15 1702252 1 CONTROL SHAFT, S/A
16 1702253 1 SPRING, Dump valve
17 1702254 1 BRACKET
18 1702712 d DOWEL
“19 1702255 1 GASKET, Cover
20 1702256 2 BUTTON
21 1671297 ] o-Ring
23 1702705 16 CAPSCREW, Hex, Flangs, 1/4-20
24 1702258 1 GASKET, Filter Base
25 1702713 1 FILTER BASE, 5/4
a5 1702268 4 SCREW, 1/4-20 Seif Tap
38 1702714 1 BRIVE
38 1702715 2 MOTOR ROTOR-BALL, A & B 554, 15T
40 1702271 1 BRAKE, Parking, Assembly
a7 1702284 2 O-RING, Fitting
58 1702205 2 SCREW, 1/4-20 Hex Flange
50 1702288 1 COVER, Parking Brake
B0 1702287 1 BOOT, Dust
51 1702720 1 FITTING
62 1702721 1 SPRING, Relief Valve
64 1702282 1 FILTER, Oil {(w/Seal), Special - 10 Micron
65 1702284 1 BALL, Grade 200
“17 32280 1 GASKET OVERHALL KIT

{Incl. Rei. Nos, 19, 22 & 24)

NOTE: Axle housing and componanta are match-marked with an "A™ or “B”. Make
gure the axle housinga are correctly assemgted with the corresponding letters on the
houaing assembly.

11



Simplicity

Eaton 850 Transaxle - Left Axle Subassembiy

VT TN

18



Al Modals

Faton 850 Transaxie - Left Axle Subassemby

Simplicity

Rei. Part

Nao. No. Oty. Deacilption

s 1702257 3 GASKET. Axle Housing

ar 1702260 i SHAFT, Axle

28 1702261 1 RETAIMING RING, Internal

30 1702263 1 LIF SEAL, Radial

b 1702264 1 BEARING, Ball

a2 1702285 2 RETAINING RING, External

33 1702266 2 WASHER, Thrust

a4 1702267 1 SPACER

a7 1702270 1 LOCK GEAR, Differential

41 1702272 ] PLATE, Wear

42 1702716 1 RIMG GEAR, A & B 5/A 57T

43 1702747 1 BHRAKE SHAFT - &4

45 1702273 1 PLAMETARY ZEAR, First, Subassembly
{Incl. Ref, Mos. 46, 47 & 48

45 1 SN 3EAR, First, 197 {Sag Ref. Mo, 45}

AT 1 FRIMARY CARRIER, A & B 3/A, 15T
(See Ref. MNo. 4&)

48 3 PLANETARY GEAR, Firal, A & B S/A, 21T
{Saa Ref. Mo. 45)

449 1702274 1 FLANETARY GEAR, Second, & 5 B 5/A
(Incl, Asf. Nos. 50, 51 & 52

&0 1 SUN GEAR, Second, 15T {Sea Ref. Ng. 49)

al 1 SECOMNDARY CARBRIER, A & B 5/4
(See Rel. Mo, 49)

&2 3 PLANETARY GEAR, A & B S/A, Second, 21T
(See Ref. No. 49}

53 102719 1 WASHER, Thrust

54 1702275 1 AXLE HOUSING, /A - A

a5 1702278 1 HOLUSING, Axle - A

56 1702283 1 PLUG, Magnetic

63 1960340 7 CAPSCREW, 1/4-20 Hax Flange x 2-3/4

1702280 1 Gasket Overhaul Kit

{Incl. Ref. Nos. 18, 22 & 24)

HOTE: Axle housing and components are malch-marked with an “A" or “B". Maka
sura the axle hauslngs are correcily assembled with {he corresponding letters on the
houszing azzermbly.

13



Simplicity

Eaton 850 Transaxie - Right Axfe Subassembiy

r;:" "‘-Lr 1-;:::- Pk

b o N
L

Y """g“wfl""!' :.'i”|:==" ”-?'1}[

ho |:

L )
. i, " *""*'ﬂn"".ﬂjrhi}" "'I. i
th e 1
) Lt
) b N

L EE?:?‘EIE; r,f__‘[}{*w-:
e b

e |
iy

N \::"" Fl

VITTTTA



All Madals

Eaton 850 Transaxie - Right Axle Subassembly

Simplicity

Ael, Part

Ho. Nao. Qty. Dezcriptien

22 1702257 3 GASKET, Axle Housing

26 1702259 1 AXLE HOUSING, 5/A-B

27 1702260 1 SHAFT, Axle

2B 1702261 1 RETAINIMG RING, lnternal

20 1702282 1 HOWUSING, Axle - B

ao 1702263 1 LIP SEAL, Radial

Y| 1702264 1 BEARING, Ball

3z 1702265 2 RETAIMNING RING, External

33 1702266 2 WASHER, Thrust

36 1702389 1 SPACER

37 1742270 1 LOCK GEAR. Dillerentlal

41 172872 1 FLATE, Wear

42 1702716 i RING CEAR, A & B 8/A, 57T

44 1702718 1 BRAKE SHAFT - B

53 1702719 1 WASHER, Thrust

56 1702283 1 PLUG, Magnetic

53 1950340 7 CAPSCREW, 1/4-20 Hex Flange x 2-3/4
"1702280 1 GASKET OVERHALUIL KIT

tincl. Ref. Nos. 19, 22 & 24)

NOTE: Axle houslng and compeanenis ars malch-marked with an “A" or “B". Make
sure the axte housings ara comeclly assemblad with the correspending letters on the
housing aszembly.

21



Simplicily

Shift Quadrant Group

A"t 1ET

Tighten jamnut {Ref. No. 25) Mounts Lo control arm assy.
[see Transaxle Group).

against front ball joint

[Ref. Mo, 18}, making surg
adjuster rod (Ref. Mo 28) does
not mave attar adfusiment.

22

Boltom plale
locations only.

NOTE: Use slandard hardware
lorque sped. chart unless
gtherwisa notad.

22



All Models
Shift Quadrant Group slmplfclfy

#

Rel. Part
Mo Mao. Cty. Description
1 1702652 1 HAMNDLE, Speed Cankra]
2 1T00BYT 1 R0
3 1700878 1 SPRING, Tarsion
4 1669197 z BUSHING
5 1702380 1 BRACIKET ASEY., Speed Control
5] 158390 1 E-RING
7 1330828 2 MUT, Centerlock, 3/8-24
& 1679740 1 SFACER
g 1930651 1 MUT, Hex Lock, 3/8-16
10 1702585 2 RIMG, Containment
11 1674461 2 DISC, Friction
12 1830601 1 SCREW, Taptite, 5/16-18 x 5/8
13 1701248 1 BRALCKET, Spead Control Support
14 1702217 1 BRACKET, Pivot
18 1702067 t SPRING, Compression
16 - 1702223 1 NUT, Spacer
17 192103 10. SCAEW, Taptite, 1/4-20 x 142
18 1702234 1 BALL JOINT, LH. Thrd.
12 1702628 1 PLATE, Quadrant Maounting
20 1679738 1 PAMEL, Shift
21 1702244 1 QUADRANT, Speed Control
az 1921319 g WASHER, 1/4
23 1702245 1 BaLL JOINT ASSY., (Incl. Ref. Mos. 18, 24, 25 & 28}
24 1702230 1 BALL JOINT, R.H. Thrd.
25 1813403 1 JARM MLUT, 3/8-24
26 17022256 1 ADJUSTER ROD

X



Simplicily

Hydro Reservoir Group

AT 1632

MOTE: Use standard hardwara
lorque spec, chart unless
otherwize noted,

24



Alf Models

Hydro Reservoir Group

Simplicity

Ref. Part
MNo. No. Qty. Dexcription

1 1678467 1 CAF, Regservoir

2 1700847 1 RESERVOIR (1 Gal.)
3 J60266 2 CLAMP, Hose, #10
4 1700344 1 HOSE, Hydraulic

5 1701236 2 CLAMP, Hose

G 1700920 1 LIME, Hydraulic, Steel
7 1700881 1 HOSE, Hydraulic

8 1920397 2 NUT, Hex, 1/4-20

g 1700881 1 ROD, Reservoir Mig.

23



Simplicity

Brake Laver Assy. & Release Valve

Mounts to capscrews,
Rel. No. B0, pagas 2 4 4,

O not

oyvertightan.

/

o ————

FAONT

MOTE: Usa standard hardware

tarque spec. chart unless

otherwize noted.

AR

Torqua 1o
13-18 ft. |bs.

Rear braka rod
mounting facation.

BRAKE LEVER



All Modals

Brake Laver Assy. & Release Valve

Simplicity

Rel. Part
No. MNo. Gy, Description

i 19233568 4 NUT, Hex, Lock, 1/4-20

2 192131% 2 WASHER, Flat

3 1702219 2 SPACER

4 1702377 2 BRACKET, Brake Clevis

2 1928745 2 CAPSCREW, 1/4-20 x 1-1/4

7] 170220 2 SPACER, Shoulder

Fi 1923205 2 CAPSCREW, 5M16-18 x 5/8

g 1702370 1 BRACKET ASSY., Brake Lever
a 1917642 a2 WASHER
10 L LR 2 MUT, Hes, 5/16-18
i1 1821961 1 CAPSCHREW, Hex Hd,, 1/4-20 x 1-1/4
12 17165614 i SPRING, Gompression
13 1930642 1 MUT, Hex, Flange Lock, 1/4-20
14 1927458 1 SCREW, Taptile, 1/4-20 x 3/8
12 1702635 1 LEVER, Releass Valye

16 1673366 1 WASHER, Nylon
17 1702633 1 BRACKET AS3Y., Helzase Valva
18 1702636 1 SPRIMNG, Tension
18 1702651 2 ¥LIP BING
20 1702634 1 LEVER, Hydro Release Valve

27



Simplicity

Brake & Clutch Group

A-TT1EM

1 q Hook to slot in bottomslde

y) el frame next to speed contral
4 plval bracket,

lever bracket,

5 w
Saa Dpearalors Manual for

clutch and brake ad|usiments.

MOTE: Usa standard hardware
torque spec. charl unlgss
ctheryize noted.

28



All Models

Brake & Clutch Group

Simplicity

Rel. Part
MNo. No. QAly. Description

1 1927429 2 SCGREW, Taptite, 1/4-20 x 5/8
2 1656854 1 PLATE, End

3 16856852 1 PEDAL, Brake

4 1857322 1 DAMPER. Rubber

) 1635048 4 NUT, Flange Lock, 5/16-18

B 1919326 4 WASHER

¥ 182006 1 SPRING, Compression

B 164094 1 GUIDE ASSY., Red

a 17024 1 ROD. Clutsh

10 1829116 2 CAPSCREW, 3/8-16 x 2, Full Thread
11 1650658 1 EPRING, Tenslon

12 1679857 1 BRACKET ASSY., ldler

13 1918447 2 FIN, Cotter
14 174567 1 PULLEY, VW-|dlar

15 1922755 9 WASHEHR
16 1917421 2 MUT, Jam, 3/8-16
17 1923701 1 CARPSCREW, 3/8-16x 2

18 1702403 i GUIDE, Bell
149 1930845 2 MUT, Hex, 3/8-16
2 1666294 1 SPACER {For Flalk-Side Pullay)
21 1685151 1 PULLEY, Flat-Sids
22 1675740 1 SPACER
23 1928352 1 MHUT, Whiz Flange
e | 1702387 1 ROD ASSY., Brake
25 1702386 1 ROD, Brake
26 B191022 1 COLLAR, Set
2T 1825804 1 SET SCREW, Sq. Hd,

28 163103 1 SPRING, Compression

28



si'mplinifq Efectrical Group (17 HP)

A-'18TE

Sllde boot over
terminal alter securing
o batiery.

Ground to engine, /%
(Rlght rear mount.)

/ Mount In

framo.

Flace end
at hoze
through
hole in

To Headlight
frame.

Switch

To Cperatar
Prosent Seat Swiich

To Hourmeter
and Dash Lights

To Neutral
Starl Switch

16

- o 5
O &
Starlar _ Q
Maotor - =T . Ground 1o \‘I
g —engine, 1
5
hounts 1o

I_? -'.-'?'--':' To
engine heat "~ o .uﬁ FTC Switch

Enging
13 ftarness, 8

12

J

MNOTE: Use standard hardware
lorgque spec, ¢hart unless
otharwise notad.

Mounks to
lewvar R.H.
hood hinge
away Irom
pivel paint.

3b



Mfg. No. 1691824
Etectrical Group (17 HF) SHIIFII’E!!H

”

Hef. Parl
No. Mo. Qly. Dascriphion
1 16636831 1 HOLD DOWN, Pattery
2 1917377 a WASHER, 1/4
3 1700472 2 ROD, Battery Hold Down
4 1704583 1 HOSE, Drain, Battery
5 1603618 1 CABLE, Ground
G 1704345 2 NUT, Retainer, 1/4-20
Fi 1928477 4 SCREW, Taptite, #10-24 x 1/2
8 1701521 2 SWITCH, PTO and Meulral
L | 1704323 1 HARMESS, Wiring
10 1703484 1 CABLE, Ground to Engine
11 1674244 1 SWITCH, Ignition fIncl. Rel. Nos. 31, 32, 33 & 34)
12 gazvar 3 TIE, Cable
13 830222 1 CLIP, Wire
14 1674358 1 WIRE ASSY., Headlights
15 165073 1 CLIP, Wira
16 122023 1 COVER, Terminal
17 1FN52E 1 CABLE
18 19717356 2 LOCHWASHER, 5416
19 1920263 2 NUT, Hex, 5/16-24
20 1665237 1 WIRE ASSY.
21 1665238 1 CIARCUIT BREAKER
22 27428 2 SCREW, Taptite, 1/4-20 x 5/8
22 16A5280 1 SOLENOQID
24 4113 1 MODULE, B3 Interlack
25 916622 2 NUT, Hex, 1/4-20
25 oiGaa64 2 LOCKWASHER, 1/4
27 1685215 1 BATTERY, 38 Amp.
o8 1823341 2 CAPSCREW. Hex Hd., 1/4-20 % 3/4
29 921319 2 WASHER, 1/4 1.O.
30 1677256 1 BOOT, Insulater
1| 1 SWITCH (See Ref. Mo 25)
3z 418908 1 LOCKWASHER, [nternal, 5/6
33 122234 1 NUT, Hex, 5/8-32
34 122202 1 KEYS
as 1 VYEMT, Batlery

1704581

3



Simplicity

Electrical Group (16 HP)

A=""1880
Blide oot over 28
terminal after securing 29
to battery.
Mount in —"
Irame.
Ground to engine,

1{l — (Fight rear mount}  Place end
uf hose
thraugh

To Headlight hole In
Switeh frame.

To Operator
Presont Seat Swiich

TG ™ -
| H fa
ToSﬂ enaid

Circuit

To Hourmeter
and Dash Llghts

LT
S I] - To Meutral
. - e 1,* " Start Switeh
- e " 9 ~H‘ ."'T::;:-
- 20 N ey f
To L o Ry g,
Startar “t o e oy gy
Malor Sy
o~ ,-"f h‘-‘“‘}' & Grogund to Il‘I"'\-
‘f ____gngine. }
T .&"'; . :
One mounts <o "\H":f g

- ?_? o
Iﬂ

ane maunls o To .

engine heat i1 ! 8 PTO Switch

balfle. A . ‘ﬁ.f.,__::‘ s Ol Pressure
] Swilch 1 2}?

ta grilie #
screen and

Alternator

Mounts to
lower A.H,
hood hinge  Magnets
awdy from

pivol paint. Headllghts

Fuel Solenoid

WOTE: Use standard hardware
turqua spec. chast unfess
otherwlse noted.

32



Mfg. Na. 16971768

Efecirical Group (16 HP)

Simplicily

Ref. Part
Mo, MNo. Qty. Descripiion
1 1669631 1 HOLD DOWN, Battery
b F173IT 2 WASHER, 1/4
3 1700472 2 RQD, Battery Hald Down
4 1704583 1 HOSE, Drain, Battery
5 18036518 1 CABLE, Ground
51 1704349 2 MUT, Betainer, 1/4-20
7 1929477 4 SOREW, Taphite, #10-24 x 172
] 170521 2 SWITCH, PTO and MNeutral
g 1703958 1 HARNESS, Wiring
10 1703484 1 CABLE, Ground to Engine
1 1674244 1 SWITCH, lgnition {Incl. Aef. Nps. 31, 32, 33 & 24)
12 QIZFAT K| TIE, Cable
13 Qanzaz 2 CLIP, Wire
14 1674358 1 WIRE ASSY ., Headllghts
15 165073 i CLIP, Wire
16 122023 1 COVER, Terminal
17 1701522 1 CABLE
1B 1917356 2 LOCKWASHER, 9716
19 19202632 2 MUT, Hex, 5/16-24
20 1665237 1 WIRE ASSY.
21 1665238 1 CIRCLIT BREAKER
22 q27429 2 SCREW, Taptite, 1/4-20 x &/8
23 1685250 i SOLENGID
24 1704113 1 MODLULE, D51 Interlock
25 216622 2 MNUT, Hex, 1/4-20
26 316964 a2 LOCKWASHER, 1/4
27 1635215 1 BATTERY, 3% AmDp.
20 1923341 2 CAPSCREW, Hex Hd., 1/4-20 ¢ 3/4
29 921318 2 WASHER, 1/4 LD
30 167286 1 BOOT, insulator
21 1 SWITCH {See Ref. Na. 35)
32 1318906 1 LOCKWASHER, Internal, 5/8
33 122234 1 MUT, Hex, &/8-32
24 122203 1 KEYS
35 1704581 1 VENT, Battery

KX,



Simplicily

Hood, Griftle & Dash Group

35
y 34j
Tarqua o

20-30 in. lbas.

Assembla hoadiight
leng in hood with
markings on the lens
“TOP" “SPEAKER 800"
upside down.

Torgue tr:r‘H
20-30 in. |bs.

Position foam gn
bottom flange of
hood beFle.

MNOTE: Use standard hardware
targque spec, chert uniess
otherwise nolad,

At Eg

PTO Light

Transmisslon
Meutral
Light

40 5

il Presaure
1 Lgm

T Main ] |
Harness

Fuel Line
[1F HP}
.I_,.F

Fuel Line
{16 HF}

3



Al Models

Haood, Grille & Dash Group

Simplicity

Ral. Part
No, No. Qty. Dascription
1 1704045 1 DASHBOARD, Top
2 1676860 2 SCREW, Type "AB™ 1/4-14 x 5/8
3 171252 1 CAP, Fusl Tank
4 17502 2 LIGHT, Indicator (Incl. Ref. No. 400
b 122184 1 SWITCH, Toagle (Lights)
é 1685297 1 TAMNK ASSY., Fuel {Incl. Rel. Nas. 7, 8,9 & 11)
V03957 1 TAMNK ASSY., Fuel {Incl. Ref. Nas. 7, 8,9 & 11)
¥ 1654930 1 BUSHING
a 16668447 1 FITTING
9 1960112 2 CLAMP, Hose (Qty. 4 on 1631524}
10 167313 3 MUT, Push On
11 16FGEG1 1 *HOSE, Fuel [Cut to 12° Length)
1 ""HOSE, Fuel [(Cut to 8-5/8" Length)
12 1665301 1 BRACE, Dashboard
13 1703366 1 WIRE ASSY., Upper
14 1701525 1 HOUR METER
15 1925542 2 SCREW, Taptite, 1/4-2 x 3/4
16 1867248 a CLIP, Cange
17 1672123 2 EDGING, Lower Dash
18 14931704 L& LOCKWASHER, Dished, 1/4
12 1923338 2 LOCKMNUT, 1/4-20
20 1702934 1 SCREEM. Grille
21 18929733 4 SCREW, Taptite, 1/4-20 x 1
ae 1665253 10 MNUT, Pal, Hex, #10-24
23 1821966 2 " CAPSCREW, 3/8-16 x 7/B
24 1703960 1 SEAL, Hood Baffle
23 1830651 2 LOCKNUT, 3/8-16
26 1677363 2 LENS, Clear
27 1677369 2 HOUSING
28 1677371 2 BULE
29 1677370 2 SOCKET, Bulbk
30 173335 2 PAD
21 1664897 1 WASHER, Foam
32 1875932 4 CLIP, Headlight Mig. -
33 1674363 2 HEADLIGHT ASSY, {Incl- Ref, Mos. 26, 27, 28 & 23
3 1M 73FF b WASHER, 174
s 1921961 2 SCREW, Hex, 1/4-20 % 1-1/4
3G 16658641 1 DASHBOARD, Botiom
kT “167 3376 1 HOOD & GRILLE ASSY.
1704065 1 HOOD & GRILLE ASSY.
38 ‘173208 1 FILTER, Fuel
39 “16BA2TE 1 HOSE, Fuel
40 1703566 2 LENS CAP, Green
41 1703831 1 LIGHT. tndicator (Incl. Ref No. 42 iy, 1)
42 1703333 1 LEMS CAP, Red

*Uzad on Mfy. Ro. 16891524 only.
**Uszed on Mfg. No. 1B31766 only.

35



Simplicily Seat & Deck Group

A-TT1307

Seat switch must

be taslad for function
with zeat switch
mounted in propar
position on seat.

Seat dech must
I pivet Irealy when
# ad— gssambled.

NOTE: Usa slandard hardware
torque spec. charl unless
olherwize noted.



All Models

Seat & Deck Group

Simplicity

Rel. Part
Ne. MNo. Oty. Descriptlon
1 1611779 1 S5EAT
2 1703373 1 SWITCH, Seat
3 1666690 2 SPAING, Beal
4 1666631 2 COVER, Wire
5 1702630 1 DECK, Seat
6 1924433 2 MUT, Lock, Hex, 5/16-18
7 1701737 1 SUPPORT, Seal, L.H.
B 1821332 10 CAPSCREW, Hex Hd., 5/16-18 x 374
2 1917372 10 NUT, Hex, 571618
10 1701742 2 BUMPER, Plug
11 1701736 1 SUFPPOHAT, Seat, A.H.
12 1917642 10 WASHER, 2/16
13 1917356 2 LOCKWASHER, 5/186
14 1701252 2 SEAT LATCH ASSY,
15 1931333 a BOLT, Carriage, 5/16-18 x 374
18 1678415 2 HINGE, Lower
17 1701229 1 BUSHING, Snap
18 1960357 4 SCREW, Rd. HA_, 1/4-20 x 3/4
19 1830631 2 NUT, Hex Lock, 2/8-16
20 1701559 2 HIMGE, Upper
21 1923701 2 CAPSCREW, Hex Hd., 3/8-16 = 2
22 9apza2 2 oL
23 1929880 2 LOCKWASHER, Ext. Togth, 174

31



Simplicily

427 & 48" Mower Housing Group

A-"aT

RHOTE: Use standard hardware
Larquia spac. chart unlass
atherwiza notad.



All Models

42" & 48" Mower Housing Group

Limplicily

Rel. Part
MNo. No. Qty. Dascription
1 1831211 8 NUT, Hex, Flange Whizlock 3/8-16
(Qty. 7 uzed on 458"}
2 1666883 1 STOP, Belt
3 1924940 2 WASHER, Fiain
a3 1656049 1 DEFLECTOR
5 1931277 i0 MWUT, Hex, Flange Whizlock, 5/16-18
{Qty. 8 uzed on 427)
& 1685156 1 42 ROTARY MOWER HOUSING
1685154 1 48" ROTARY MOWER HOLISING
7 1702214 2 ARBOR COVER ARSY {Qty. 1 used an 42
a 933986 4 PUSHMUT, 516 (Qty. 2 used on 42}
| 1803264 2 BRACKET, Roller Support
10 1931348 & BOLT, Carriage, 3/8-16 x 3/4
(My. 7 used on 48"}
1 1931333 4 BOLT, Carriage, 5/16-18 x 374
(Qty. 2 uzed on 42"}
12 1821333 a4 CAPSCREW, Hax, 5/16-18 x 1
i3 1608135 1 BAFFLE - 42"
1608327 1 BAFFLE - 48" .
14 1921859 4 CAPSCREW, Hex, 1/4-20 x 344
15 1921349 4 WASHER, 1/4
16 1608331 2 CLIP, Baffle
17 1919381 2 WASHER, 1i/32 x 1
18 1860234 8 WUT, Hex, Flange Whiz, 1/4-20
16 1860252 4 BOLT, Carriage, 1/4-20 x 5/8
20 108186 2 CLIF GUARD & BAFFLE
21 17023 1 ARBOR COVER ASSY. (42" only)
22 1665700 1 BAFFLE, Discharge
23 1831350 1 BOLT, Carriage, 3/8-16 » 1.00 (48" only)
24 1GESE62 1 GUARD, Mower Diacharge
25 1231335 z BOLT, Carriage, 5/16-18 x 1

39



SF!HFIITEF!!I 42" & 48" Arbor Cover

[ B
Torque 1o 5& - 7008 s,

Fill arbors with
multigpurpose grease
allar gasket former
has cured.

Ll
Apply gazket tormer @ @

to these surlaces

10

Torque to 15- 19
fl. Ibs, (1B places).

n_ g @

HOTE; Usa standard hardware

. chart untess
Lc:m:ziif:g:;: ¢ Torque to 50 - 70 ft. |bs.
41



All Models

Simplicity

42" & 48" Arbor Cover

Ref. Part
No. Ho. Griy. Description

1 1923451 1 CAPSCREW, Hex 7/16-14 x 1/2

2 181515% 3 LOCKWASHER, 7/16

3 1933263 3 WASHER, Plain, 2964 x 1-1/4 % 1/4
q 1702153 1 PLILLEY ASSY.

5 1657960 3 SHIELD, Bearing Upper

5] 16557292 3 HOUSING TOP

7 108202 6 BEABING

i1 1685251 3 SHAFT & BEARING ASSY.

{Incl, Hef, Mes, 7,89 & 15}

2] 1685245 3 SHAFT, Arbar {Incl. Ref. No. 18]
10Q 1703273 3 HOUSING, Bottom

1" 1664847 & SCREW, Hex, Taptite, 5/M18-18 = 3/4
12 1700230 3 WASHER, Shim

13 1700229 3 SHIELD, Grass
14 1658777 3 ADAPTOR, Biade

15 1672132 3 COLLAR

16 1656147 3 BLADE, 42" Mower

1656146 3 BLADE, 48" Mower

17 1656827 3 WASHER, Spline

18 1656916 3 WaSHER, Spring

19 1923421 3 GAPSCREW, Hox 7/16-14 % 1
20 930585 1 CAPSCREW, Hex, 7A16-14 x 3-1/2
21 1665347 i PULLEY ASSY.

22 1685476 1 PULLEY ASSY.

23 1836723 1 CAPSCREW, Hex, 7/16-14 x 1-3/4
24 1027477 12 SCREW, Hex Taptite, 5/16-18 x 1

ASSEMBLY PROCEDURES

A

Fress (2] bearings {Aet. Ma. 7] with land riding seal {ze= note below)
facing up overshafts (Ref. Mo, B using pressure only on the inner race of
the bedaring. NOTE: Land riding seal is side of bearing without steel
shield. If bearing has shield on both sides, it can be installed erther way.

. Assemble upper and lower arbor housing {Bef. MNos. § & 10} over

brarings. Must be careful thal housings do not cock on bearings, When
upper and lower housing flanges come logelhar praper alignment of
holes in housing flanges are accomplished by aligning knockouts in
Iower housing flange with mating holes in upper housing flangs. Also
half holes in outer edge must match.

. Seal between flanges of upper arbor hausing and |ower arbor housing

with gasket eliminatar. Remove contaminates such as grease, haayy Gils
and dirt from flange surfaces before assembly. Avoid lateral movement
netween flange surtaces during assembly.

41



Simplicity

42" & 48" Brake Group

At 1611

MOTE: Ses Operalosrs Manual fur
Blade Brake Ad[uslment Procaduras.

Back [eg on clutch

) . lever assy.
&1 1 \
13 @f :,
1 E ?

L % Front feg on clutch

™ s / lever B35Y.
T [ -
P o
o :1 e, {"n!‘ o
At % - | . ", -
o % . 'Iq " L 4
. - -
- - N - Z
1 e i
L I o
I

MOTE: Usa slandard hardware
orque spec. chart unless
¢lherwise nated.

42



All Models

427 & 48" Brake Group

Simplicity

Ref. Parl
Na. MNo. Qiy. Deacription
1 1701764 1 ROD ASSY., Brake, B.H. w/iPad
a 1935043 & NUT, Hex, Flange Lock, 5/16-18
3 1664004 4 oLpP
4 17MBES 2 ROD, Brake, 42"
1701867 2 ROD, Brake, 48"
g 1922755 2 WASHER, 13732 x 1
& 1664857 2 SPACER
¥ 1817377 2 WASHER, 1/4
g 1876253 2 SPRING
] 1919381 2 WASHER, 11732 x 1
10 1916622 2 WUT, Hex Full, 1/4-20
11 1920387 2 MLIT, Hex Lock, Esna Light, 1/4-20
12 1701765 1 ROD ASSY., Brake, LH. w/Pad
13 1702246 2 SPRING, Extension
14 1701747 2 BRACKET

43



snnpllﬂlfll 42" & 48~ Clutch & Support Group

A-""5H

Talg Powder

Tlghten nut so thare is
approx. 1/16" clearance %,
belween arm (Ref, Mo, 317 ™
and rod guide (Ref. Moo 28).

MOTE: After installing mower
onlo Iracter, ad|ust tha PTO
as describad in Operator's
Manual.



All Madels

42" & 48" Clutch & Support Group

Simplicily

fedf. Part
No. Ne, Qty. Dascripticn
1 1931211 1 MUT, Hex, Full, Flange Whizlock, 3/3-16
2 1668066 1 V-BELT, Mower Drive {(42")
1703486 1 V-BELT, Mower Drlve, Keviar {45")
3 1924940 8 WASHER, Flain
4 1669306 1 STOP, Belt
5 1935041 4 MUT, Flange, Whizlogk, 7/16-14
& 1663114 2 BUSHING
¥ 1657242 1 SPACER
8 1218447 1 FIMN, Cotter, 3732 x 374
a9 171247 2 PULLEY, Idfer
10 17032849 1 LEVER ASSY., Clutch
11 18921971 4 CAPSCREW, 3/8-16 x 1-3/4
12 1824356 3 WASHER, Special
13 1931277 5 MLUT, Hex, Flange Whizlack, 5/16-18
14 1665385 1 ROD, Brake (42"}
1701533 1 BOD, Brake (458"}
15 19181496 1 FiM, Quick, 1-7/8
1G 167444 2 SFACER
17 1668041 1 ROD, Clutch, Mower
18 1665259 1 STOFR, Belt
19 1921333 i CAPSCREW, Hex, 5/16-18 x 1
20 1960135 1 CARRIAGE BOLT, 7/16-14 x 1-1/4
21 1665649 1 SUPPORAT, ldler
a2 1528804 1 SETSCREW, Sq. Hd_, 1/4-20 x 4/&
23 &191022 1 COLLAR, Set
24 1668282 1 SPAIMG
25 1931333 4 BOLT, Carriage, 5/16-18 x 3/4
26 1928857 1 CAPSCHEW, 3/8-16 x 2-3/4
27 1960043 2 BOLT, Whiziock, 7/16-14 UNGC x 17
28 1668278 1 GUIDE ASSY., Rod
29 1930645 4 MUT, Hex, Flange, 3/8-18
30 1920677 1 CAPSCREW, Hex Hd., 7/16-14 x 1-1/4
31 1665624 1 ARAM, Pivot
32 1228698 1 NUT, Jam, Ctr. Lock, 5716-18
33 1919387 2 WASHER, Plain, 5/8
24 156306 2 PIM
3s 1669760 1 ROD, Cluteh, Trastor, P.T.O.
36 17602 2 PIl, Safety
3r 1674443 1 ARM ASSY., Rocker
38 174870 1 SPACER
38 1674441 1 ARM, Rocker
40 118335 2 SPACER
a1 1677074 1 SUFPORT ASSY.
42 156302 1 SPRING, Tengion

43



Simplicify

42" & 48" Height Adjusting & Roller Group

A-""BD

Chain must be
frew Lo pivat aflar
tighlening nut.

Assemble rollers
with solid ands 1o 25
outside, Roller assy.
tllustrated is

far 42" Mawer.
- . ‘g
> - -, ]
e e !
! =, !
Y Adjusl rads to pitch mowsr z e 1
L - .y . o
L blados 1/8” ta 1#4" higher in front. : -,::'."113 30 N
£,
.
. .
.':.\_':__ '-\_‘__‘-

. ]

H

7

PR

e i

/

s
NOTE: Use standard hardware &_33
torque spec. charl unless

NOTE: Set dimensions "A”™ {o
16-2T132 + 1736 prior Lo assy.

46

fiherwise noted.



All Moadels

42" & 48" Height Adjusting & Rofler Group

Simplicily

Ral. Part
Ne. MNo. Qty. Bescripilon
1 176933 1 GRIP
2 1515452 2 PN, Cotter, 1/8x 1
2 1656412 1 LEVER, Contral
4 8227355 1 WASHER, Fain, 13/32
5 28352 1 LOCKMUT, Hex, Flange, Yhiz, 3/8-16
= 1921333 1 CAPSCREW, Hex, 51618 x 1
Fil 1623087 2 PIM, Clevis
a 1685247 1 ROD, Lift, {tncl. Ref. No. 36, 37, 38, 38, 41}
] 1660241 1 CHAIN, Lift
10 1935048 1 LOCKNUT, Flange, 5/16-18
11 16685374 2 STRAF (Qty. 3 on 48™)
12 19231277 4 NUT, Hex, 5/16-18 {(Oty. 6 on 43"}
13 1916950 2 NUT, Hex, 3/8-16
14 1831244 G NUT, Hex, Flange Whizlock, Full, 3/8-16
15 116965 4 LOCKWASHER, 3/8
16 1603263 1 BAR. Roller
17 1665693 4 BOLT, Shoulder, 3/8-15
i% 1924361 2 WASHER, Flain, 1/2
19 1919439 2 MUT, Esna, Lock, 3/8-16
20 1919387 6 WASHER, 2532 x 1-1/4 [Qfy. 9 on 48%)
21 1915458 2 FIN, Catter, 3116 x 1
22 1602945 4 SPACER [Oty. 5 on 487}
23 1685217 1 ARM ASSY., Mower {42 only)
1668718 1 ARM ASSEY., Mower {487 anly)
24 1668814 1 BHAFT ASSY., Raoller (42" anly)
1668716 1 SHAFT ASSY., Rollar (48" anly)
25 165A828 1 CGUADRANT ASSY.
{Inci. Ref. Nos_ 26, 37 & 28)
26 §10542 3 RIVET
er 1663222 1 SPRING
28 1 QUADRANT {Mot Serviced Separately)
(See Ref. Mo. 25)
| 1918447 2 PiM, Cotter, 3732 % 374
an 10R157 2 CLEVIS, Adl.
K1 1668517 2 RGD, Adj.
3z 1831348 3 BOLT, Carrlage, 3/68-16 x 3/4
33 1931333 4 BOLT, Carriage, 5/16-18 x 374 [(Oty. & on 48™)
34 1729174 2 SPACER (Lised on 42" anly)
25 1668513 & ROLLERS ([Gty. 10 on 487)
26 192161 i NMUT, Jam, 5/16-18
a7 172141 i PIVCT
28 1673665 1 RO, Lift (Short)
a0 176012 1 CLIFR, Fin, Safety
40 1950074 2 CLIP, Hair Pin
41 1817542 1 WASHER

41



SIMFIJI'H'!” Docal Group

A~ 1045
A 182G

SAFETY DECALS

A DANGER ronmcrwsie =R

Rel. Na. 11

A\ CAUTION A DANGER
PULLEY GROOVE S_ h__\_ __E

i FOTATING CUTTING BLATE
E'I[TE:HMEE =) KDT OPERNTE MOTNER WITHIAIT
MOWER DERLECTOR DR EXTHRE GRASS
BRAKE $at ENRAGED CATEHER N ALACE.
Raf. No. 16

ALWAYL CHECK MOWER DRLEE Pl

REFLACING  BELT OR REPARING 4\ DANGER

MOWER BR&KE FaDS WILL BE
DAMALGED IF BRAKE PAD COMTACTS RITATING CUTTING BLRADE
PLULLEY WHEN MOWER 15 ENGAGED. w [ NOT PUT HANTS DA FEET LINCER
mliﬂ DECK WHILE ELADE
Rel. Na. 3 L
Ral. Ha. 13

48



All Models

Decal Group slmpllﬂffy

Rel. Part
No. MNo. City. BPescriptlon

1] 1704269 1 DECAL, Model 16GTH

1704270 1 DECAL, Model 17GTH

2 1703267 1 DECAL, Hood Skripe, R.H.

3 1703644 1 DECAL, Drive Beltz (1881736)

4 1704411 1 DECAL, Dash, R.H.

5 1704310 1 DECAL, Dash, L.H,

6 1702421 1 DECAL, ShiftPattern

T 1704288 1 DECAL, Hood Stripe, L.H.

& 175216 1 DECAL, Lift Laver

2| 1704276 1 DECAL, Danger
10 1701600 2 REFLECTOR, Rear

11 171270 1 DECAL, Warning, Fan {Under Seat Deck}
12 1702637 1 DECAL, Release Valve [Under Seat Deck)
13 1704277 1 DECAL, Danger
14 DECAL. QPEl {Mot Serviced)
15 1658855 1 DECAL, Maower Height
16 1704275 1 DECAL, Danger

17 1704482 1 DECAL, Touch-Up Faint

18 1704383 1 DECAL, 42"

1704384 1 DECAL, 48"

49












3 .

TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE # 20%

SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8

@ A oo
8-32 19 In. Lbs. 30 In. Lbs. 41 In. Lbs.
8-36 20 " 31 " 43 "
10-24 27 " 43 " 60
10-32 a1 o 4% " 68
1/4-20 66 - 8 Ft. Lbs 12 Ft. Lbs.
1/4-28 76 " 10 o 14 "
5/16-18 11 Ft. Lbs 17 " 25 .
5/16-24 12 " 19 " 25 "
3/8-16 20 - 30 u 45 .
3/8-24 23 - 35 o S0 o
7/16-14 30 " 50 “ 70 "
7/16-20 35 o 55 " 80 -
1/2-13 50 " 75 110
1/2-20 55 - a0 120
9/16-12 65 - 110 150 o
9/16-18 75 " 120 170 “
5/8-11 90 o 150 220 "
5/8-18 100 " 180 240 "
3/4-10 160 - 260 . 386 "
3/4-16 180 " 300 “ 420 "
7/8-9 140 " 400 o 600 o
7/8-14 155 " 440 o 660 o
1-8 220 " 580 " 900 -
1-12 240 " 640 o 1,000

NOTE:

1. These taorque valugs are to be used tor all Simplichly
hardware excluding: locknuis, aslf-tapping acrews, thread
forming screws, sheet metal scraws and aocket head
selscrews.

2. Recommantded saating lorque values for locknuls:

a. For prevalling torque locknuts - use 65% ol grade 5
torques.

b. For flange whizlock nuts (and scraws) - use 135% of
grade 5 torgques,

3. Unless olherwise noted on assambly drawings all torque
values must meet Ihis specification.

BOLT HEAD MARKING
S.A.E. GRADE:

: O
o &
&




SImplicity Manulaciuring, Inc.
500 M. Spring Streel

P.O. Box 99T

Port Washington, Wi 5307411887

ST i

Cp_ e

Copyright & 1988 Simplicity Manuiacturing, Inc. FRINTED IN LLS.A




